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TEST REPORT DESCRIPTION

Applicant . Associated Industries China, Inc.

Manufacturer . Associated Industries China, Inc.

Factory . Weihai Daewoo Electronics Co.,Ltd.

Trade Mark . ESOTERIC

EUT . LCD Monitor

Model No. i SC-24xxxxxx(x=0-9, A-Z, a-z or "+", "-", "[", "\"blank)
Power Supply . AC 120V 60Hz

Measurement Procedure Used:

ICES (Interference - Causing Equipment Standards)-003: Issue 7

The device described above is tested by EMTEK (Dongguan) CO., LTD. to determine the maximum
emission levels emanating from the device and the severe levels of the device can endure and its
performance criterion. The measurement results are contained in this test report and EMTEK
(Dongguan) CO., LTD. is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is technically compliant
with the ICES-003 requirements.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of EMTEK (Dongguan) CO., LTD.

Date of Test : September 02, 2021 to September 07, 2021

6&-/&4 SC-T °

Galen Xiao /Editor
Tim_ Do

Tim Dong /Supervisor

Prepared by

Reviewer

Approved & Authorized Signer :

Sam Lv /Manager & ¢ ¢
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Modified Information

Version Report No. Revision Data Summary

EDG2109020345E00102R / Original Version
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1. SUMMARY OF TEST RESULTS

EMISSION
Description of Test ltem Standard & Limits Results
Conducted Disturbance at Mains ICES (Interference - Causing Equipment Pass
Terminals Standards)-003: Issue 7
. . ICES (Interference - Causing Equipment
Radiated Disturbance Standards)-003: Issue 7 Pass
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

EUT :  LCD Monitor

Model Number : SC-24xxxxxx(x=0-9, A-Z, a-z or "+", "-", "/", "\"blank)

Test Voltage : AC 120V 60Hz

Applicant : Associated Industries China, Inc.

Address . 5F-1, No.3-1, Park Street, Nangang District, Taipei, Taiwan
Manufacturer :  Associated Industries China, Inc.

Address . 5F-1, No.3-1, Park Street, Nangang District, Taipei, Taiwan
Factory :  Weihai Daewoo Electronics Co.,Ltd.

Address . No.26, HongKong Road, Economic&Technical Development Zone,

Date of Received : September 02, 2021

Date of Test :  September 02, 2021 to September 07, 2021

2.2.Input / Output Ports

ol Name Type* (Gl C.able Comments
# Max. >3m Shielded
0 Enclosure N/E -- -- None
1 DC Power Port DC -- -- 1 Port
2 HDMI I/0 - - 1 Port
3 VGA I/O - - 1 Port
4 Headphone I/0 -- -- 1 Port

* Note: Use abbreviations:

AC= AC Power Port

DC= DC Power Port

N/E= Non-Electrical

I/0= Signal Input or Output Port (Not Involved in Process Control)
TP= Telecommunication Ports

2.3.Independent Operation Modes

A. HDMI
B. VGA
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2.4 . Test Manner

Test ltems Test Voltage Operation Modes Worst case
Conducted Emission AC 120V 60Hz Mode A&B Mode A
Radiated Emission
(Up to 1GHz) AC 120V 60Hz Mode A&B Mode A
RECIC E AC 120V 60Hz Mode ASB Mode A

(Above 1GHz)

2.5.Description of Test Facility

Site Description
EMC Lab. . Accredited by CNAS, 2020.08.27
The certificate is valid until 2024.07.05
The Laboratory has been assessed and proved to be in compliance with
CNAS/CL01:2018
The Certificate Registration Number is L3150

Accredited by FCC
Designation Number: CN1300
Test Firm Registration Number: 945551

Accredited by A2LA, April 05, 2021
The Certificate Registration Number is 4321.02

Accredited by Industry Canada
The Certificate Registration Number is CN0113

Name of Firm : EMTEK (Dongguan) Co., Ltd.

Site Location : -1&2/F.,Buiding 2,Zone A,Zhongda Marine Biotechnology Research and
Development Base,N.9,Xincheng Avenue,Songshanhu High-technology
Industrial Development Zone, Dongguan, Guangdong, China

2.6.Test Software

ltem Software
(E3°r.‘du!°ted EMTEK(Ver.CON-03A1)-Shenzhen
mission

Radiated Emission : EMTEK(Ver.RA-03A1)-Shenzhen
2.7.Description of Support Device

PC : Manufacturer: LENOVO
M/N: ThinkCentre M8400t
S/N: EA08228210
CE, FCC: DOC
Mouse : Manufacturer: DELL
M/N: M-UAR DEL7
S/N: XN966
CE, FCC: DOC
Keyboard : Manufacturer: DELL
M/N: L30U
S/N: ON277F
CE, FCC: DOC
Headphone : Manufacturer: eKids, LLC. / KIDDESIGNS
M/N: TR-140
S/N: N/A
CE, FCC: DOC
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2.8.Measurement Uncertainty

Test Item Uncertainty
Conducted Emission Uncertainty : 2.08dB(9k~150kHz Conduction 1#)
2.42dB(150k-30MHz Conduction 1#)

Radiated Emission Uncertainty : 3.32dB (30M~1GHz Polarize: H)
(3m Chamber) 3.34dB (30M~1GHz Polarize: V)
4.98dB (1~6GHz)
5.20dB (6~18GHz)
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3. MEASURING DEVICE AND TEST EQUIPMENT

3.1.For Power Line Conducted Emission Measurement

Used Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
| Test Receiver Rohde& ESCI 100137 2021/5/20 1 Year
Schwarz
| LISN. Rohde& ENV216 100017 2021/5/20 1 Year
Schwarz
3.2.For Radiated Emission Measurement
Used Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
| ST Rohde & Schwarz ESCI 101415 2021/5/20 1Year
Receiver
4 Bilog Antenna Schwarzbeck VULB9163 141 2021/5/23 1 Year
| Power Amplifier HP 8447F OPTH64 2021/5/20 1 Year
™M Cable N/A CILO02 A0783566 2021/5/20 1 Year
| Cable N/A RG 223/U 525178 2021/5/20 1 Year
| Cable N/A RG 223/U 525179 2021/5/20 1 Year
™M Signal Analyzer R&S FSV30 103039 2021/5/20 1 Year
BBHA9120
| Horn Antenna Schwarzbeck D 1272 2021/5/23 1 Year
ol High frequgfigy Schwarzbeck BBHA9170 | 9170-567 | 2021/5/20 1 Year
horn antenna
| Power Amplifier LUNAR EM LNA1(§518'4 “010(1)00008 2021/5/20 1 Year
| Cable N/A CBL-26 D1245 2021/5/24 1 Year
M Cable N/A CBL-26 D8503 2021/5/24 1 Year
| Cable N/A CBL-26 N/A 2021/5/24 1 Year
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4. POWER LINE CONDUCTED EMISSION MEASUREMENT

4.1.Block Diagram of Test Setup

Metal ground plane
. g p

Metal ground plane

Test receiver EUT AE

80cm
LISN f /

LISN: Line Impedance Stabilization Network
AE: Associated equipment
EUT: Equipment under test

4.2 Limits
ICES-003, Class B

Frequency Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.15 = 0.50 66.0 ~ 56.0 * 56.0 ~46.0 *
0.50 = 5.00 56.0 46.0
5.00 = 30.00 60.0 50.0

NOTE1-The lower limit shall apply at the transition frequencies.
NOTE2-The limit decreases linearly with the logarithm of the frequency
in the range 0.15MHz to 0.50MHz.

4.3.Test Procedure

The EUT was placed on a desk 0.8 m height from the metal ground plane and 0.4 m from the
conducting wall of the shielding room and it was kept at least 0.8 m from any other grounded
conducting surface. The size of the table will nominally be 1.5 m x1.0 m.

The rear of the arrangement shall be flush with the back of the supporting tabletop unless that
would not be possible or typical of normal use.

All units of equipment forming the system under test (includes the EUT as well as connected
peripherals and associated equipment or devices) shall be arranged such that a nominal 0.1 m
separation is achieved between the neighboring units.

Connect EUT to the power mains through a line impedance stabilization network (LISN). Where
the mains cable supplied by the manufacturer is longer than 1 m, the excess should be folded at
the centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

Both sides of AC line were checked for maximum conducted interference.

FEHEVEHEIERARE it AEAEHRUMS AR LA K AE S hAEFEMERM A BEMAR2SH AR A —E. EZF Mik:Http://www.emtek.com.cn  #B%5:E-mail: project@emtek.com.cn
EMTEK (Dongguan) Co., Ltd.  Add: -18&2/F . Building 2,Zone A,Zhongda Marine Biotechnology Research and Development Base ,No.9, Xincheng Avenue,Songshanhu High-technology Industrial Development Zone,
Dongguan, Guangdong,China  Hittp:/www.emtek.com.cn E-mail: project@emtek.com.cn

Report No. EDG2109020345E00102R Page 10 of 27 Ver.1.0



EMTEK(Y)

Access to the World

The frequency range from 150 kHz to 30 MHz was sweep.

Set the test-receiver system to quasi peak detect function and average detect function, and to
measure the conducted emissions values.

Test results were obtained from the following equation:

Emission Level (dBpV) = LISN Factor (dB) + Cable Loss (dB) + Reading (dBuV)
Margin (dB) = Emission Level (dBuV) - Limit (dBuV)

4.4 .Measuring Results

PASS.

The worst test data are attach on following pages.
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800  dBuV

Limit1: —_

Limit2: —

0o
0.150 05 MHz) 5 30.000
Site site #1 Phase: LT Temperature: 24.8
Limit ICES_003_QP (CE) Power: AC 120V60Hz Humidity: 59 %
Mode: HDMI

Mote:

Reading Correct Measure-
Mo. Mk.  Freq. Level Eactor ment Limit  Ower

MHz dBuV dB dBuV dBul dB Detector  Comment

1 0.2380 3731 1043 4774 B217 1443 QP
2 0.2380 3442 1043 4485 5217 -7.32 AVG
3 0.5060 3892 1013 49.05 56.00 6.95 ap
4 0.5060 2377 1013 3380 4600 1210 AVG
] 1.5380 3563 1011 4574  56.00 1026 QP
6 1.5380 2237 1011 3248 4600 -13.52 AVG
T ™ 2.5220 4093 10.09 51.02 5600 -498 QF
8 2.5220 2269 10009 3278 4600 13.22 AVG
9 4.3140 3963 10.06 4969 56.00 -6.31 apP
10 4.3140 2624 1006 36.30 4600 -8.70 AVG

11 16.5620 4154 1003 51.57 6000 843 QP

12 16.5620 30.18 10.08 40.21 5000 979 AVG

“Maximum data  x:Ower limit  l:ower margin Comment: Factor build in receiver. Operator: XIA
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Limit1:

Limit2:

(LA
0.150 05 MHz) 5 30.000
Site site #1 Phase: N Temperature: 24.8
Limit ICES_003_QP (CE) Power: AC 120Vi80Hz Humidity: 0%
Mode: HDMI
Mote:
Reading Correct Measure-
Mo. Mk.  Freqg. Level Eactor ment Limit Ower
MHz dBuv dB dBuV dBuV dB Detector ~ Comment

1 0.2380 3922 1043 49685 6217 1252 QP

2 0.2380 3737 1043 47.80 5217 437 AVG

3 0.5220 39.08 1013 49.22 56.00 678 QP

4 0.5220 2361 1013 33.74 4600 1226 AVG

5 1.4220 36.17 10.11 46.28 56.00 -8.72 QP

6 1.4220 2459  10.11 3470 4600 1130 AVG

7 2.4820 4002 10.09 50.11 56.00 588 apP

8 2.4820 2187 10.09 3206 46.00 -13.94 AVG

8 4.3020 39.38 10.06 49.45 56.00 655 QpP
10 43020 2619 10.06 3625 4600 975 AVG
11 16.2580 3536 10.03 4539  B0.00 -14.61 ar
12 16.2580 2406 10.03 34.09 50.00 -1581 AVG

“Maximum data  x:Ower limit l:ower margin Comment: Factor build in receiver. Operator: XIA
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5. RADIATED EMISSION MEASUREMENT
5.1.Block Diagram of Test Setup

RF Cable —»

4m
: X}H h- EUT l
Tm
| Pre-Amplifier vy Test table & Turntable — 80 cm
i il
EMI Test Receiver Ground Plane
5.2.Radiated Limit
ICES-003, Class B
Frequency Distance Field Strengths Limit
MHz Meters dB(uV)/m
30 = 88 3 40.0
88 u 216 3 43.5
216 = 230 3 46.0
230 = 960 3 47.0
960 = 1000 3 54.0

5.3.Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of
equipment forming the system under test (includes the EUT as well as connected peripherals and
associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is
achieved between the neighboring units. Where the mains cable supplied by the manufacturer is
longer than 1 m, the excess should be folded at the centre into a bundle no longer than 0.4 m, so
that its length is shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a
non-conductive mast. The antenna can move up and down between 1 to 4 meters to find out the
maximum emission level.

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative
of typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by
investigating emissions at a number of significant frequencies. The probable frequency of
maximum emission had been found and that the associated cable and EUT configuration and
mode of operation had been identified.
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The bandwidth of the Receiver is set at 120 kHz.
Test results were obtained from the following equation:

Emission level (dBuV/m) = Antenna Factor -Amp Factor +Cable Loss + Reading
Margin (dB) = Emission Level (dBuV/m) - Limit (dBuV/m)

5.4.Measuring Results

PASS.

The worst test data are attach on following pages.
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0.0 dBuV/m
limit1: —
Margin: —_
70
0
En -
I—I
4 [ &
a gl a
L = ] 3
: [
P
3‘] #
o N
10
0.0
30000 40 50 GO0 70 60 [MHz] 300 400 500 GO0 700  1000.000
Site Chamber #1 Polarization: Horizontal Temperature: 23
Limit ICES-003_ClassB_3m(RE) Power: AC 120Vi60Hz Humidity: 58 %
Mode: HDMI
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Lewel Factor ment Limit Over Height Degree
MHz dBuv dB dBuvim  dBuVim dB Detector cm degree  Comment
1 35.7480 46.77  -15.07 31.70 4000 -830 QP
2 148.4410 5443 -18.50 3493 4350 -857 QP
3 226.0994 4683 -15.16 31.67 4600 -14.33 QP
4 397.6334 4986 -12.14 3772 4700 -928 QP
5 742 2587 44 35 -6.11 3824 4700 -876 QP
6 * 890.7278 4519 -3.74 4145 4700 -555 QP
“Maximum data  xOwerlimit  l:over margin Operator: Ccyf
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800  dBu¥/m
limit1: —
Margin: —_
70
(51}
" [
E 3
40 -
"1 i
20
10
LK1}
30.000 A0 50 GO 70 &0 [MHz) F00 400 500 EOD 700 1000000
Site Chamber #1 Polarization: Vertical Temperature: 23
Limit ICES-003_ClassB_3m{RE) Power. AC 120Vi60Hz Humnidity: 58 %
Mode: HDMI
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuvim  dBuWim dB Detector cm degree  Comment
1 30.0000 4773 -18.81 28.92 4000 -11.08 QP
2 35 8746 4477 -18.06 26.71 4000 -13.29 QP
3 54 6430 4043 -16.19 24.24 4000 1576 QP
4 162.6106 4708 -18.50 28.58 4350 1492 QP
5 * 397.6334 53.36 -12.14 41.22 4700 -578 QP
(5] 890.7278 44 24 -3.74 40.50 4700 650 QP

“Maximum data  x:Owver limit

l:over margin

Operator: Coyf
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6. RADIATED EMISSION MEASUREMENT (ABOVE 1GHZ)

6.1 Block Diagram of Test Setup

|
|

RF Cable —

4 m
_____ il EUT l
*
Tm P
— Pre-Amplifier - | 4 ' Test table & Turntable 80 cm
N |||l|||I|||||I|I||III|||I||J|7WY/T
Spectrum Analyzer Ground Plane
6.2 Radiated Limit
ICES-003, Class B
Frequency range Average limit Peak limit
GHz dB(puV/m) dB(pV/m)
Above 1000 54 74

Note: The highest internal source of an EUT is defined as the highest frequency generated or used in the
device or on which the EUT operates or tunes. If the highest frequency of the internal sources of the EUT is
less than 1.705 MHz, the measurement shall only be made up to 30 MHz. If the highest frequency of the
internal sources of the EUT is between 1.705 MHz and 108 MHz, the measurement shall only be made up
to 1 GHz. If the highest frequency of the internal sources of the EUT is between 108 MHz and 500 MHz the
measurement shall only be made up to 2 GHz. If the highest frequency of the internal sources of the EUT
is between 500 MHz and 1 GHz, the measurement shall only be made up to 5 GHz. If the highest
frequency of the internal sources of the EUT is above 1 GHz, the measurement shall be made up to 5
times the highest frequency or 40 GHz, whichever is less.

6.3 Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of
equipment forming the system under test (includes the EUT as well as connected peripherals and
associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is
achieved between the neighboring units. Where the mains cable supplied by the manufacturer is
longer than 1 m, the excess should be folded at the centre into a bundle no longer than 0.4 m, so
that its length is shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a
non-conductive mast. The antenna can move up and down between 1 to 4 meters to find out the
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maximum emission level.
The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative
of typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by
investigating emissions at a number of significant frequencies. The probable frequency of
maximum emission had been found and that the associated cable and EUT configuration and
mode of operation had been identified.

The frequency range above 1GHz the measuring instrument use RBW=1 MHz and VBW=3 MHz
with peak detector for peak values, and use RBW=1 MHz and VBW=10 Hz with peak detector for
Average Values.

Test results were obtained from the following equation:

Emission level (dBuV/m) = Antenna Factor - Amp Factor +Cable Loss + Reading
Margin (dB) = Emission Level (dBuV/m) - Limit (dBuV/m)

6.4 Measuring Results

PASS.

The worst test data are attach on following pages.
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B0.0  dBuV/m
Bimit1: —
70 it - —
B
3 .5 7 B, 1’1
) M,J-/‘\/‘ - g
0 r/_,p«f . % L3 o
sl o,
20
10
o
<10
-20.0
1000.000 2000 3000 [MHz) 5000 G000 7000 0003000 18000000
Site Chamber #1 Polarization: Horizontal Temperature: 23
Limit ICES-003_ClassB 3m_PEAK(RE) Power. AC 120W/60Hz Hurmidity: 58 %
Mode: HDMI
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor —ment Limit Owver Height Degree
MHz dBuv dB dBuvim  dBuVim dB Detector cm degree  Comment
1 7494 000 4917 3.33 5250 7400 -21.50 peak
2 7494000 35.38 3.33 38.71 5400 -1529 AVG
3 8582.000 48.86 532 54.18 7400 -19.82 peak
4 8582.000 35.06 532 40.37 5400 -1363 AVG
5 9806.000 46.09 7.09 53.18 7400 -20.82 peak
6 9806.000 32.30 7.09 39.39 5400 -1481 AVG
T 13172 .00 47 61 6.54 54.15 7400 -19.85 peak
8 13172.00 33.82 6.54 40.36 5400 1364 AVG
9 14464 00 47.65 6.82 54.47 7400 -19.53 peak
10 * 14464 .00 33.85 6.82 4067 5400 1333 AVG
11 15858.00 51.20 322 5442 7400 -19.58 peak
12 15858 00 37.40 3.22 40.62 5400 -13.38 AVG
“Maximum data  xOwver limit !:over margin Operator: Ccyf
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800 dBuV/m
limit1: —_—
70 himit: —
® 5 :;"'l
‘ P P e e
IE o3
40 ) ! 3 0%
+ X
B e ¥
an J//w/\/ \.\ W
20
10
o
-10
.mq
1000.000 2000 3000 [MHz] 5000 G000 7000 B0O0D 9000 18000.000
Site Chamber #1 Polarization: Vertical Temperatune: 23
Limit ICES-003_ClassBE 3m_PEAK(RE) Power: AC 120W/60Hz Humidity: 58 %
Mode: HDMI
Mote:
Reading Correct Measure- Antenna Table
Mo. Mk. Freq.  Level Factor —ment Limit Over Height Degree
MHz dBuv dB dBuVim  dBuVim dB Detector cm degree  Comment
1 5658.000 47.75 -1.24 46.51 7400 -27.489 peak
2 5658.000 33.96 -1.24 3272 5400 -21.28 AVG
3 6576.000 48.38 1.53 489.91 7400 -24.09 peak
4 6576.000 34.59 1.53 36.12 5400 -17.88 AVG
5 8038.000 47.18 4.56 51.74 7400 -2226 peak
6 8038.000 33.38 4.56 37.95 5400 -16.056 AVG
T 10282.00 45.30 5.42 54.72 7400 -19.28 peak
8 10282.00 35.51 542 40.93 5400 -13.07 AVG
8 14328.00 46.32 7.21 53.53 7400 -20.47 peak
10 14328.00 32.53 721 38.74 5400 -14.26 AVG
11 15416.00 50.52 4.45 5497 7400 -18.03 peak
12 * 15416.00 36.73 4.45 41.18 5400 -12.82 AVG
“Maximum data  x:Ower limit !:owver margin Operator: Ccyf
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7. PHOTOGRAPHS

7.1.Photos of Conducted Emission Measurement

FEHEIHBERAT it I AREREHRLUASIRAR LA L KRB S FAESEEMBEHRMABMAR2S DA —R. EZE Wik:Http://www.emtek.com.cn  #B#5:E-mail: project@emtek.com.cn
EMTEK (Dongguan) Co., Ltd.  Add: -182/F .,Building 2,Zone A,Zhongda Marine Biotechnology Research and Development Base ,No.9, Xincheng Avenue,Songshanhu High-technology Industrial Development Zone,

Dongguan, Guangdong,China  Hitp://www.emtek.com.cn  E-mail: project@emtek.com.cn

Report No. EDG2109020345E00102R Page 22 of 27 Ver.1.0



EMTEK()

Access to the World

7.2.Photos of Radiation Emission Measurement
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APPENDIX A: Photos of EUT
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*** End of Report ***
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Statement

1. FRELESGWEASFR "BHNIREERE" T3

This report will be void without authorized signature or special seal for testing report.

2. REFIRNREREHRLEH,

This report shall not be copied partly without authorization.

3. AREVENERCOHENEREN, SESIERIIAREFIERNES MRS,
The test results or observations are applicable only to tested sample. Client shall be responsible for

representativenes of the sample and authenticity of the material.

4. FAREFCNIBREERFASNZRBAMERRAETCER, MIEAZFEE. B, HFEHRE
REEHIZFBRIER;
The observations or tests with special mark fall outside the scope of accreditation, and are only used for

purpose of commission, research, training, internal quality control etc.

5. MEMREUSSEH THEHHAIRE, REBAREEMTERING, ALBEARBERXREE, FFHILE.
IR E A BRI ERYFRSN,
The test results or observations are provided in accordance with measured value, without taking risks
caused by uncertainty into account. Without explicit stipulation in special agreements, standards or

regulations, EMTEK shall not assume any responsibility.

6. MWAKNREEEFN, BFTHEIREZHIE 20 HREE;

Objections shall be raised within 20 days from the date receiving the report.
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